
"F I T N E S S S Y S T E M S 

S410 
SUPINE 

LEG PRESS 

CUSTOMER CATALOG OCTOBI~R '95 
! 

·- . ·· • . I - - --- ·- -- · · -·· .. - - --- · - · .. . . -- --- . ·--····· .. 



PAGEJ 



' 

.. 

• 

4 

PAGE2 



S410 

...... 
..- I 

I 
I 
I 
I 
I 

PAGEJ 



~410 

PAGE4 



I 
I 
I 
I R 
I 
I 

....._ I 
--\-.... 

~~-

PAGES 



~41U 

PAGE6 
·- ..... l 



PAGE 7 



PAGE8 , 



PAGE~. : 



PAGE 10 



S410 

I 

PAGE 111 
-·- • •...• - j 



PAGE 12 1 



1/8" BALL & SHANK 

1/2" STAR NUT 1/2-13 NC 
CABLE BOLT 
1 3/4" LG 

1/2-13 NC 
CABLE BOLT 
1 3/4" LG 

1 /8" BALL & SHANK 

1/2" STAR NUT 

PAGE 13 

https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


1 

2 4 

1---------15 
3 

PAGE 14 



PAGE 15 



~410 

PAGE 16 



Key 
No. Qty. Part Number Description 

1 1 61-8410-05 Track Support 

2 1 61-S410-16 Base Frame 

3 1 61-8410-14 Track Underside Cross Member 

4 1 61-8410-01 Left Side Track I Footrest Assembly 

5 1 61-S410-05 Right Side Track I Footrest Assembly 

6 1 61-S410-10 Main Foot Plate 

7 1 61-S410-11 Carriage Feed Pulley Assembly 

8 1 61-S410-17 Footrest Assembly 

9 4 61-S410-12 Bearing I Carriage Mount Plate 

10 4 14-BRG-LINlPIL Open Linear Bearing (Housing) 

11 4 14-BRG-LINlPIL Open Linear Bearing (Bearing) 

12 1 61-S410-03 Left I Track End Cap 

13 1 61-S410-04 Right I Track End Cap 

14 1 61-S410-07 Carriage Assembly 

15 1 61-S410-13 Adjuster Assembly 
. · -

16 1 61-S410-15 Pull Pin Activator Handle 

17 1 61-8410-06 Weight Cage . 
18 1 61-S410-08 Weight Stack Top 

19 1 61-8410-09 Weight Stack Bottom 

20 2 26-STD-SSH115 71 3/4" Weight Stack Shield 

21 2 25-IBS-58 61 7/8" Induction Hardened Shafting 

22 2 26-STD-SGlll 71 3/4" Guide Rod 

23 1 26-STD-SWTOP2 20 lb. Top Plate 

24 1 26-STD-SWllO Weight Stem 

25 20 26-STD-SW104 20 lb. Intermediate Plate 

26 1 26-STD-SU815 Seat Pad 8" x 15" 

27 1 26-STD-SU1020 Back Pad 10" x 20" 

28 1 26-STD-SU66 Head Rest 6" x 6" 

29 1 26-STD-SU58 Shoulder Pad 5" x 8" 

PAGE 17 



Key 
No. Qty. Part Number Description 

A 28 11-HEX-38234 3/8" x 2 3/4" Hex Bolt 

B 16 11-CAP-1032118FHS #10 x 1" L>ng Flat Head Screw 

c 8 11-HEX-381 3/8" x 1" Hex Bolt 

D 8 11-HEX-38114 3/8" x 1 114" Hex Bolt 

E 2 11-HEX-38112 3/8" x 1 112" Hex Bolt 

F 4 11-HEX-382 3/8" x 2" Hex Bolt 

G 6 ll-HEX-516314 5/1611 x 3 1/4" Hex Bolt 

H 4 11-HEX-516114 5/16" x 1 1/4 Hex Bolt 

J 94 13-FLT-38 3/8" USS Flat Washer 

K 16 13-FLT-lOSAE #10 SAE Flat Washer 

L 10 13-FLT-516 5/16" USS Flat Washer 

M 46 12-LOK-38 3/8" Lock Nut 

N 16 12-LOK-1032N #10 Lock Nut 

p 4 16-CAP-1 1" Dia. Guide Rod Cap 

Q 2 14-SSC-12 1/211 Shaft Collar 

R 1 26-STD-SM128 Pull Pin, Short 

s 1 12-CAP-38 3/8" Cap Nut 

T 2 14-BSH-GRDl Guide Rod Bushing 

u 2 19-WSB-1123 1 1/2" x 311 Dia. Shock Pads 

v 4 18-PUL-412 4 112" Pulley 

w 9 16-CAP-22 2" x 2" End Cap . 
. . 

x 2 19-GRP-78514T Tapered Grip 

y 2 20-NON-28B 2" x 8" Non Skid 

z 5 20-NON-418B 411 x 18" Non Skid 

PAGE 18 


